| EEOWENS/ 04—CURRENT F150 SUPERCREW

SOME_BRACKETS INSTALL IN FACTORY HOLES

IN250 09/1 2IOJ

—

STONE GUARD 1 LEFT & 1 RIGHT
3/8°x1 SELF TAPPING SCREW
#14x3/4" TEX SCREW

1/4x5/8" SQUARE HEAD SCREW
1/4-20 HEX NUT

W —- -

RUNNING BOARD 1 DRVER & 1 PASSENGER 1

ony.

DESCRIPTION

END CAP 1 LEFT & 1 RIGHT

2 5/16" CUP NUT

14 5/18" 3/4" BOLT

12 5/18-18 HEX NUT

4 FLAT BRACKET, FLAJ 4, FLBE 2°

4 HORIZONTAL BRACKET, SUPPORT, 3124F

[mmrug__x,-1Mmm-|ﬂm-y|rmm-m'mml

MEASURE FROM FRONT WHEEL WELL TO BRACKET
LOATIONS. MARK THIS DIMENSION ON THE PINCH WELD

BRACKET ASSEMBLY
ASSEMBLE WITH 5/18° BOLTS

l| ©
7

®

| —
e

’ w jue

_% ®d'& i

e FASTEN FRONT STONE GUARD
TO BOARDS WITH 3/8" SELF
TAPPING BOLT, BEND STONE

GUARD BY HAND AND KNEE

TO AT THE WHEEL WELL

=

Vi




